
 

 MEG O’LEARY         STEVE BULLOCK 
DIRECTOR   GOVERNOR              

   
 

 
 
 

COMMUNITY DEVELOPMENT DIVISION 
 

 

 

 

 

Governor’s 2019 Biennium Executive Budget 
Volume 4 

 

TREASURE STATE ENDOWMENT PROGRAM 

2019 Biennium Project Funding Recommendations 

2017 Biennium Emergency, Planning, and Project  

Grants Report 
 

 



 1 

INDEX OF REPORT 
 
2019 Biennium Treasure State Endowment Program (TSEP) Projects 
Recommended for Grant Funding .................................................................... 3 
 
2019 Biennium Index of Project Recommendations ........................................ 5 
 
2017 Biennium TSEP Emergency Grants ........................................................ 38 
[...]
RD Grant $164,000 Application expected to be submitted June 2016 
RD Loan $491,000 Application expected to be submitted June 2016 

Project Total $1,310,000  
 

Median Household Income: $25,802 Total Population: 1,037 
Percent Non-TSEP Matching Funds: 57% Number of Households: 442 
 

 Monthly 
Rate 

Percent of 
Target Rate  Monthly 

Rate 
Percent of 

Target Rate 
Existing Water Rate: $64.56 - Target Rate: $49.45 100% 

Existing Wastewater Rate: $47.52 - 
Rate With Proposed 
TSEP Assistance: $118.48 240% 

Existing Combined Rate: $112.08 226% 
Rate Without TSEP 
Assistance: $121.39 245% 

 

Project History – The wastewater system in Eureka is located in Lincoln County in northwest Montana. Midvale 
was an unincorporated area immediately north of the Town and annexed into the Town in 2011. Phase 1a 
improvements of the wastewater improvement projects were completed in 2015.  The Midvale area has a central 
water supply and distribution system but does not have central wastewater collection or treatment. All properties 
are served by individual septic tank/drainfield systems, except for a gravity sewer line connected to the Town 
wastewater system that serves the Lincoln County High School. The central wastewater collection and treatment 
system was last upgraded in 2003. Sewer service is provided by a gravity wastewater collection system and a small 
pressure system component that drains to a lift station along the Tobacco River, and then pumps to two aerated 
lagoons. After treatment, effluent is stored in a storage lagoon and is then discharged to the Tobacco River in the 
spring of each year. The first cell has a capacity of 5.2 million gallons, the second cell has a capacity of 6 million 
gallons, and both cells have aeration. A third cell (18.7 million gallons) can be aerated. 
 
Identified Problem – The wastewater system has the following deficiencies: 

 Soils in the area allow septic effluent to rapidly seep into the underlying groundwater with minimal 
treatment, 

 90% of the septic systems are 20-30 years old with numerous instances of deteriorated or failing 
conditions, 

 DEQ has classified the area as high hazard for risk of ground water contamination due to the high density, 
 Groundwater sample results show nitrate concentrations that are 3-4 times higher than adjacent areas, 

and 
 Installation of centralized wastewater system has been identified as the number one priority for 

development. 
 

Proposed Solution – The proposed project would: 
 Install 10,300 LF of gravity wastewater collection pipelines and 107 service connections in Midvale,   
 Install 12 individual grinder pumps and 2,000 feet of 2-inch diameter low-pressure sewer lines, and 
 Add a permanent standby power generator to the wastewater pumping station. 



15 

    

 Nine Mile Water and Sewer District Project No. 10 
Water System Improvements 

 
This application received 3,610 points out of a possible 5,000 points and ranked 10 out of 45 for funding in the 
2019 Biennium.   
 

Funding 
Source 

Type of 
Funds Amount Status of Funds 

TSEP Grant $750,000 Awaiting decision of the Legislature 
RD Grant $1,574,346 Application expected to be submitted July 2016 
RD Loan $2,497,924 Application expected to be submitted July 2016 
Local Reserves $1,000 Committed by resolution 

Project Total $4,823,270  
 
Median Household Income: $42,949 Total Population: 110 
Percent Non-TSEP Matching Funds: 84% Number of Households: 53 
 

 Monthly 
Rate 

Percent of 
Target Rate  Monthly 

Rate 
Percent of 

Target Rate 
Existing Water Rate: $0 - Target Rate: $75.17 100% 

Existing Wastewater Rate: $0 - 
Rate With Proposed 
TSEP Assistance: $232.93 309% 

Existing Combined Rate: $0 % 
Rate Without TSEP 
Assistance: $299.17 397% 

 
Project History – The water system for the Nine Mile County Water & Sewer District (NMCWSD) is located in Toole 
County due east of the Town of Sunburst.  The area served by NMCWSD is approximately 130 square miles with 
110 residents.  Individual water sources for NMCWSD residents are obtained from either hand dug water wells, 
natural springs, or by hauling water from Sunburst.  In order to have a centralized water system for domestic and 
agricultural uses, NMCWSD plans to connect to the Town of Sunburst water system until the residents of the 
District can be connected to the North Central Montana Regional Water Authority (NCMRWA).  NMCWSD will 
utilize the treated water supply from the NCMRWA as the primary water supply source once the water main 
pipeline is completed from Shelby to Sweet Grass.  The Sunburst water system consists of 2 active wells that 
provide drinking water to the Town, with a third existing well that can be used for drinking water.  Source water 
for Sunburst is treated by a sodium hypochlorite injection treatment facility.  After chlorination, the treated water 
is stored at the Town’s storage facility, a 420,000-gallon tank.  The Town’s water distribution system was 
rehabilitated in 2009 with 10-inch and 12-inch diameter PVC and HDPE water main pipelines with associated fire 
hydrants and gate valves.  All the fire flow requirements are met for Sunburst for an ISO calculated flow of 1,445 
gpm for duration of 2 hours. 
 
Identified Problem – The water system has the following deficiencies: 

 Residents of NMCWSD do not have a reliable source of clean potable water, 
 A few NMCWSD residents have hand dug wells or natural springs with low yield in drought years, very 

poor water quality, high alkalinity and other contaminants rendering the water non-potable, 
 The majority of the NMCWSD residents purchase and haul potable water by trucks or tankers from 

Sunburst, and 
 With each water transfer point the exposure of the water to bacteria and other contaminants increases. 

 
Proposed Solution – The proposed project would: 

 Install about 225,000 LF of 4 inch diameter PVC water main; 6,500 LF of 4 inch diameter PVC water main;  
8,600 LF of high pressure water main, and 

 Install pressure reducing vaults, booster station, isolation valves, air reliefs, and connections. 
 



16 

 South Wind Water & Sewer District Project No. 11  
Water and Wastewater System Improvements 

 
This application received 3,585 points out of a possible 5,000 points and ranked 11 out of 45 for funding in the 
2019 Biennium.   
 

Funding 
Source 

Type of 
Funds Amount Status of Funds 

TSEP Grant $750,000 Awaiting decision of the Legislature 
RRGL Grant $125,000 Awaiting decision of the Legislature 
SRF Grant $341,750 Application expected to be submitted May 2016 
SRF Loan $341,750 Application expected to be submitted May 2016 

Project Total $1,558,500  
 

Median Household Income: $19,775 Total Population: 240 
Percent Non-TSEP Matching Funds: 51% Number of Households: 85 
 

 Monthly 
Rate 

Percent of 
Target Rate  Monthly 

Rate 
Percent of 

Target Rate 
Existing Water Rate: $ - Target Rate: $37.90 100% 

Existing Wastewater Rate: $59.58 - 
Rate With Proposed 
TSEP Assistance: $80.71 213% 

Existing Combined Rate: $59.58 157% 
Rate Without TSEP 
Assistance: $127.08 336% 

 
Project History – The South Wind Water and Sewer District is located in Cascade County, about two miles south of 
Great Falls. The community was constructed between 1958 and 1962 to house temporary construction employees. 
The District has undertaken a phased approach to addressing the most critical improvements. Phase 1 includes the 
installation of a new well, pump, well house and water storage tank, along with water distribution and wastewater 
collection system improvements in the south half of the District. The Phase 2 project is addressing wastewater 
treatment.  Upon completion of Phase 1 in 2016 and Phase 2 in 2017 all system deficiencies will have been 
addressed except for water distribution and wastewater collection deficiencies in the north portion of the District 
(proposed Phase 3). 
 
Identified Problem – The water and wastewater systems have the following deficiencies: 

 Leaking wastewater collection system piping and plugging of undersized service lines, and 
 Undersized water mains and service lines, substandard water system pressure, and substandard water 

distribution pipe materials.  
 
Proposed Solution – The proposed project would: 

 Install about 3,000 feet of PVC water main piping, including gate valves and flushing hydrants,  
 Install about 5,200 feet of 3/4 inch water service lines to 57 individual homes, including valves and 

connection to existing in-house plumbing,  
 Clean and televise existing sewer lines,  
 Replace or rehabilitate about 1,940 lineal feet of sewer collection lines and replace about 10 manholes,  
 Replace about 5,200 feet of sewer service lines between mains and 57 individual homes, including 

cleanouts, and  
 Install replacement gravel on all roads in the north half of the District.  



17 

 
City of Livingston Project No. 12 

Wastewater System Improvements 
 
This application received 3,460 points out of a possible 5,000 points and ranked 12 out of 45 for funding in the 
2019 Biennium.   
 

Funding 
Source 

Type of 
Funds Amount Status of Funds 

TSEP Grant $625,000 Awaiting decision of the Legislature 
RRGL Grant $125,000 Awarded 2015 
SRF Loan $14,946,231 Application submitted May 2016 
Applicant Cash $300,000      Committed by resolution 

Project Total $15,996,231  
 

Median Household Income: $33,937 Total Population: 7,044 
Percent Non-TSEP Matching Funds: 96% Number of Households: 3,356 
 

 Monthly 
Rate 

Percent of 
Target Rate  Monthly 

Rate 
Percent of 

Target Rate 
Existing Water Rate: $46.65 - Target Rate: $65.05 100% 

Existing Wastewater Rate: $41.20 - 
Rate With Proposed 
TSEP Assistance: $95.44 146% 

Existing Combined Rate: $87.85 135% 
Rate Without TSEP 
Assistance: $96.29 148% 

 
Project History – The City's existing wastewater treatment plant was originally constructed in 1960 as a primary 
treatment facility. Multiple expansion and upgrades were constructed in the 1980’s, including construction of an 
attached-growth biological (secondary) treatment system, anaerobic digestion and solids handling facilities. In 
2007 a new headworks facility, with grinder, coarse screen and grit removal was constructed, as well as a new 
ultraviolet (UV) disinfection facility being added. In 2013 a sodium hypochlorite (disinfection) and sodium bisulfite 
system was added to overcome shortcomings of the UV system. The treatment plant discharges to the Yellowstone 
River. 

Identified Problem – The wastewater system has the following deficiencies: 
 Influent pollutant loads have increased substantially over the last 15 years and the existing treatment 

facility is struggling to maintain compliance with the current discharge permit, 
 Components of the existing secondary treatment system have reached the end of their useful life and are 

beginning to fail, 
 The existing UV disinfection facility is inadequate to treat current secondary effluent quality, and 
 The existing treatment facility is incapable of meeting future permit limits for ammonia, total nitrogen 

and total phosphorus.  
 

Proposed Solution – The proposed project would: 
 Upgrade the wastewater treatment plant to meet discharge regulations, and 
 Replace deteriorated treatment equipment. 



18 

 

City of Townsend Project No. 13 
Wastewater System Improvements 

 

This application received 3,430 points out of a possible 5,000 points and ranked 13 out of 45 for funding in the 
2019 Biennium.   
 

Funding 
Source 

Type of 
Funds Amount Status of Funds 

TSEP Grant $625,000 Awaiting decision of the Legislature 
RRGL Grant $125,000 Awaiting decision of the Legislature 
SRF Loan $4,322,725 Application expected to be submitted Spring 2016 

Project Total $5,072,725  
 

Median Household Income: $36,250 Total Population:  1,878 
Percent Non-TSEP Matching Funds: 88% Number of Households:  822 
 

 Monthly 
Rate 

Percent of 
Target Rate  Monthly 

Rate 
Percent of 

Target Rate 
Existing Water Rate: $39.20 - Target Rate: $69.48 100% 

Existing Wastewater Rate: $14.23 - 
Rate With Proposed 
TSEP Assistance: $90.00 129% 

Existing Combined Rate: $53.43 76% 
Rate Without TSEP 
Assistance: $93.91 135% 

 

Project History – The sanitary sewer collection system in Townsend consists of gravity mains, manholes, and a 
single lift station and force main.  There is approximately 50,000 feet of gravity collection system piping in the 
system. The majority of these mains are vitrified clay pipe that have been lined with a cured-in-place pipe (CIPP) 
lining system.  All of the gravity mains outfall to a single lift station which pumps all of the City’s sewage to the 
wastewater treatment facility.   Townsend’s wastewater treatment system was constructed in 1997. It is a 3-stage 
aerated lagoon system followed by a polishing pond. Ponds one, two, and three are aerated. Pond four is a 
polishing pond with no aeration. Treated effluent discharges to the Missouri River. This system has operated 
mostly unchanged since construction. 
 
Identified Problem – The wastewater system has the following deficiencies: 

 Excess sludge accumulation, 
 Inability to consistently meet existing biological oxygen demand (BOD) and total suspended solids (TSS) 

effluent concentration limits,  
 Inability to meet future percent removal limits for BOD (85%) and TSS (85%), 
 Inability to meet E.coli limits, 
 Aging lift station and pumps, and 
 Safety risk of operators at lift station due to confined space and lack of proper ventilation. 

 
Proposed Solution – The proposed project would: 

 Line the remaining leaking mains with CIPP lining, 
 Install a new submersible lift station with chopper pumps, retrofit the upper levels of the existing dry pit 

to accommodate the new piping and controls, and abandon the lower level pump gallery, 
 Remove lagoon sludge and land apply within ten miles of the treatment site, 
 Install new headworks including mechanical screen, 
 Construct fine bubble aeration Improvements, and 
 Install ultraviolet (UV) disinfection. 

 
CONDITION: If TSEP funding is received, the applicant agrees to establish rates that meet the user rate of at least 
$86.85 at the time the project is completed. 



19 

City of Scobey Project No. 14 
Water System Improvements 

 
This application received 3,425 points out of a possible 5,000 points and ranked 14 out of 45 for funding in the 
2019 Biennium.   
 

Funding 
Source 

Type of 
Funds Amount Status of Funds 

TSEP Grant $500,000 Awaiting decision of the Legislature 
RRGL Grant $125,000 Awaiting decision of the Legislature 
RD Grant $772,375 Application expected to be submitted August 2016 per applicant 
RD Loan $2,317,125 Application expected to be submitted August 2016 per applicant 
Applicant Cash $10,000      Committed by resolution 

Project Total $3,724,500  
 

Median Household Income: $37,750 Total Population: 1,017 
Percent Non-TSEP Matching Funds: 87% Number of Households: 472 
 

 Monthly 
Rate 

Percent of 
Target Rate  Monthly 

Rate 
Percent of 

Target Rate 
Existing Water Rate: $34.50 - Target Rate: $72.35 100% 

Existing Wastewater Rate: $31.65 - 
Rate With Proposed 
TSEP Assistance: $82.23 113% 

Existing Combined Rate: $66.15 91% 
Rate Without TSEP 
Assistance: $85.12 117% 

 

Project History – The water system in Scobey is located in northeastern Montana. A well field provides the current 
water supply and then is pumped ½ mile to a clear-well where the water is chlorinated and fluoride is added prior 
to being pumped to the distribution system. The original water distribution system was constructed in 1919 of cast 
iron pipe with 48% of the original cast iron pipe remaining. Due to the deteriorated condition of the cast iron pipe, 
there have been 20 breaks in the last 6 years and the water loss is calculated at 40%. In 1988, the City completed 
water system upgrades by constructing a new 500,000 gallon storage tank and in 1996 the 100,000 gallon storage 